SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
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03:26:14 AM 11/15/2024
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tiVie Spactrum
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

Emission masks — In-band emissions

FR1 n26 / 5SMHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RB0O

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 7.50 48

Mode Sweep saL Reflevel 3000dBm  Offset 75008 Made Sweep st
Count 100/100 Count 100/100
1 Spectrum Emission Mask R - pectrum Emission
Limit Checi 2 pec
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2 Result Summar

Center 816.50 MHz

TxPower 22.74 dBm
Tx Bandwidth 5.000 MHz

-7.500 MHz 2538 MHz 100.000 kHz 813.96045 MHz -15.12 dBm
-2.538 MHz -2.500 MHz 300.000 Hz 813.99191 MHz -29.33 dBm
2500 MHz 2538 MHz 300.000 Hz 819.02389 MHz -77.89 dBm
2538 MHz 7.500 MHz 100,000 kHiz 823.134 68 MHz -55.52 dBm

REW 50.000 kz

-37.86 d8 212 d8
-52.07 dB -9.33 dB
-100.63 dB -57.89 dB
-78.26 dB

2 Result Summa;

Center 821.50 MHz

7.500 Mz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

Tx Pawer 22.71 dBm
Tx Bandwidth 5.000 MHz

817.29090 MHz
818.98288 MHz
824.00583 MHz
824.039 55 MHz.

-19.00 dB
-101.60 dB
-54.39 dB
-39.37 dB

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

REW 50.000 kHz

reaty
03:03:52 AM 11/15/2024 03:12:47 aM 11/15/2028
Lowest MASK / Full RB Highest MASK / Full RB
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2 Result Summar
Center 816.50 MHz
Tx Bandwidth 5.000 Mi

MHz -20.71 dBm
MHz -41.01 dBm
-40.73 dBm
-21.51 dBm

~7.500 MHz

538 MHz
2500 MHz
2.538 MHz

2538 MHz
-2.500 MHz
2538 MHz
7.500 MHz

100.000 kHz
300.000 Hz

813.97987
81902276 MHz
819.051 98 MHz

100000 kHz

23.73 dB
-64.03 dB

2101 d8
2073 dB
851d8

03:03:12 AM  11/15/2024

Center 821.50 MHz

7.500 MHz
2538 MHz
2500 MHz
2538 MHz

2538 Mz
2500 MHz
2.538 MHz
7.500 MHz

TxPawer 22.75dBm
Tx Bandwidth 5.000 MHz
100.000 kHz B18.96045 MHz
300.000 Hz
300.000 Hz
100.000 kHz

824.05509 MHz

-21.10 dBm

-12.87 dB

-21.36 df

-15.24 dB
-8.10 dB

03:12:05 AM  11/15/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 5SMHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1RBmax

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

Center 816.50 MHz

2538 MHz 100.000 kHz

TxPower 22.32dBm

Tx Bandwidth 5.000 MHz

. m
28.81 dBm

REW 50.000 kz

-51.13d8

-2.500 MHz

2538 MHz
7.500 MHz

300.000 Hz
300.000 He
100,000 khiz

3.
819.02088 MHz
819.12034 MHz

<79.23 dBm
-55.47 dBm

N}
-101.55dB
-17.79d8

0
-8.81

-59.23 dB

-42.4

03:04:33 AN 11/15/2024

Ref Level 3000 dBm Offset 7.50 d8 Mode Sweep S5GL Ref Level 30.00 dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask ] .
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2 Result Summa;

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
2500 MHz

Tx Pawer 22.15 dBm
Tx Bandwidth 5.000 MHz

-43.73 dBm
-78.58 dBm

815.220 29 MHz
B18.97874 MHz

REW 50.000 kHz

-30.73 dB

2538 Mz
7.500 MHz

824.008 84 MHz
824.05509 MHz.

-30.92 dBm
-16.37 dBm

03:13:28 AM

11/15/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 30.00 dBm Offset 7.50 d8.

Mode Sweep

SGL

Count 100/100
1

RefLevel 30.00dBm  OMfset 750 dB

Mode Sweep

6L

Count 100/100

18 Pt
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pe200
20 di
10 10
T e
’ | |
[ ! |
10 : 10 di T
[ | ‘l \
o \ M
" \
0 Fii i} L
e ™ , Foom
e e, ) Lt T
a0 b st 2l Wi sty " 40 0B Pl et L e,
e e || S
504] 1 s
e
|~
60
CF 8165 Mz 5005 pts 5 MHa/ Span 15.0 MHz || |CF 821.5 Mz 5005 pts H Span 15.0 MHz

2 Result Summar

Center 816.50 MHz

TxPower 22.49 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

03:05:15 AM  11/15/2024

Center 821.50 MHz

Tx Pawer 2231 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kHz

03:14:10 AM

11/15/2024

-7.500 MHz 2538 MHz 100.000 kHz 813.88894 MHz -23.03 dBm 45.52 dB 7.500 MH; 2538 MH; 100.000 kH: 818.91692 MHz
2538 MHz 2500 MHz 300,000 Hz 81399379 MHz 36,84 dBm 5333 dB 2538 M 3500 M 200000 Ha 818.08288 MHz
2500 MHz 2538 Mz X 819.03178 MHz -39.85 dBm 623448 2.500 MHz 2538 MHz 300,000 Hz 824.01975 MHz
2538 Wz 7500 Mz 100,000 iz 819.05509 MHz -23.33 dBm -45.82 dB 2538 Mie 7500 Miiz 100.000 khHz £24.132 77 MHz 2156 dBm
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e%FCC RADIO TEST REPORT Report No. : FG402225C

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM
Lowest MASK / 1RB0O Highest MASK / 1RBmax

Ref Level 30,00 dBm  Offset 7.50dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Ches t Chee s
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2 Result Summar 2 Result Summa;
Tx Pawer 21.23 dBm REW 50.000 kHz

Center 816.50 MHz TxPower 21.57 dBm
Tx Bandwidth 5.000 MHz

Tx Bandwidth 5.000 MHz
7.500 MHz 2538 MHz I 818.96045 MHz -55.06 dBm -16.28 dB

2538 MHz -2.500 MHz 818.97874 MHz -78.88 dBm -100.10 dB

2.500 MHz 2,538 MHz 824.008 84 MHz -29.71 dBm -50.93 dB ).

2538 MHz 7.500 MHz 824.04577 MHz -13.55dBm -34.77 dB -0.55 dB

ety [ 5

-7.500 MHz 2538 MHz 100.000 kHz .9 MH 3 m

8 6 z 6.67 di E
-2.538 MHz -2.500 MHz. 300,000 Hz 813.98777 MHz 13.78 dBm -55.35 dB -13.78 dB
2500 MHz 2538 MHz 300.000 Hz 819.01674 MHz -79.83 dBm -101.40 dB -59.83 dB
2.538 MHz 7.500 MHz 100,000 kHz 820.12392 MHz -55.92 dBm -77.49 d8 -42.92 dB

03:06:38 AM  11/15/2024 03:15:34 AM  11/15/2024

Lowest MASK / Full RB Highest MASK / Full RB

ultiView 5p
Ref Level 30.00dBm  Offset 7.50 dB Mode Sweep sGL Reflevel 30.00dBm Offset 7.50dB Mode Sweep —
Count 100/100 Count 100/100
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2 Result Summa
Center 81650 MHz Tx Power 21.46 dim REW 50.000 kHz Center 821.50 MHz TxPower 2139 dBm T
Tx Bandwidth 5,000 MHz Tx Bandwidth 5.000 MHz
7500 WHz 2538 MHz 100,000 kHz 813.94801 MHz -23.10dBm 44.56 dB -10.10dB 7.500 Mz 2538 Miiz 100.000 kHz 818.944 90 MHz -22.85 dBm -44.25 dB -9.85 db
2538 MHz -2.500 MHz 300.000 Hz 813.966 70 MHz -38.84 dBm 6030 dB 18384 d8 2538 MHz 2500 Mz 300000 Hz 818.97084 MHz -39.28 dBm -60.68 dB -19.28 i
2500 MHz 2538 MHz 300.000 Hz 819.00583 MHz -41.36 dBm 626348 -21.36d8 2500 Mz 2538 Mz 300000 He 824.00583 MHz -39.25 dBm -60.65 dB 1925 dB
2538 Wz 7500 Mz 100,000 iz 819.10170 MHz -24.83 dBm -46.29 dB 1183 d8 Jr38 Mie 7200 Mits 100.000 kit £24.051 98 MHz 3152 dgm 4297 d8 852 dB
] : eacy [
03:05:56 AM  11/15/2024 03:14:52 AM  11/15/2024
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Report No. : FG402225C

e %FCC RADIO TEST REPORT

SPORTON LAB.

FR1 n26 / 5SMHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

2 Result Summar

~7.500 MHz
-2.538 MHz
2500 MHz

2538 MHz
500 MHz
2538 MHz

Center 816.50 MHz

100.000 kHz
300.000 Hz
300.000 He

TxPower 21.17 dBm
Tx Bandwidth 5.000 MHz

§13.954 23 MHz
813.99379 MHz
819.01072 MHz

-16. m
-33.56 dBm
-80.03 dBm

1356 d8

547308
410121 dB 60,03 dB

tiv Spectru
Ref Level 30,00 dBm  Offset 7.50dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 pectrum Emission 1
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2 Result Summa;
Sub Black A

2538 Mz
-2.500 MHz
2538 Mz

7.500 MHz
2538 MHz
2.500 MHz

Tx Pawer 20.78 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz

-77.61 dB
-101.08 dB
-55.44 dB
-36.67 dB

B818.58980 MHz
818.96369 MHz
824.00771 MHz
824.039 55 MHz.

2538 MHz 7.500 Mz 100,000 Kz 820.13324 MHz -57.13 dBm -7831d8 -44.13 dB 3538 MHy 7500 MHz
T P weacy [ e
03:07:19 AM 11/15/2024 03:16:15 AM  11/15/2024
| o - ]
ar L o 00 s N WS 50 Mode Sweep s ReflLevel 30,00 dBm  Ofset 7.50 dB Made Sweep seL
Count 100/100 Count 100/100
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it Che
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2 Result Summar

Center 816.50 MHz

TxPower 20.99 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

03:08:00 AM  11/15/2024

Tx Pawer 20,84 dBm
Tx Bandwidth 5.000 MHz

Center 821.50 MHz

7500 MHz 2538 MHz 100,000 kHz 813.954 23 MHz -21.55 dBm 4255 dB 7.500 Mz 2538 Mz 100,000 kHz B18.92625 MHz -28.82 dBm -49.66 dB -15.82 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.97686 MHz -42.49 dBm -63.48 dB 2538 MHz -2.500 MHz 300.000 Hz B18.98777 MHz .98 dBm -63.82 dB -22.98 dB
2500 MHz 2538 MHiz : 819.00355 MHz -40.30 dBm 612948 2500 MHz 2538 MHz 300,000 Hz 824.00771 MHz -40.32 dBm 61.16dB -20.32 dB
2538 WMHz 7500 Mz 100,000 iz 819.04577 MHz -22.73 dBm 4372 dB 2538 Mie 7500 MHe 100.000 ke £24.058 20 MHz 2383 dBm 4B 083 dB
et N I 5
03:16:56 AM  11/15/2024
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FAX : 886

886-3-327-3456
-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 5MHz / DFT-S OFDM / 256 QAM

Lowest MASK / 1RBO

Highest MASK / 1RBmax

Ref Level 3000 dBm  Offset 7.50 48

Mode Sweep saL RefLevel 3000 dim  Offset 7,50 dB Mode Sweep seL
Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 ]
Limit Ches t Chee s
P00 1
20 diew 20
10 f 10 N
i I
a I
I | l
10 T 10 d T
7 | i\
Ly 7 y
30 i“ﬂ T f LT
i L ~ ™ 1 \
40 i 1. 40 dB t i i y
|
T 1 T v L L
I | AT S
- Lo AT L . .} A
Y —— wll Lt e || Iyrv— . 1,*' LW L 4 Ll by b
CF 816.5 MHz 5005 pts. Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz

2 Result Summar
Center 816.50 MHz TxPower 18.35 dBm

Tx Bandwidth 5.000 MHz

REW 50.000 kz

2 Result Summa;

Center 821.50 MHz

Tx Pawer 18.38 dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kHz

7,500 MH: 2538 Mz 100.000 kke 6 dbm -34.8148 8 7.500 MHz 2538 MHz 100.000 kiz B18.621 78 MHz “58.61 dBm -76.99 dB 45.61 dB
2538 MHz 2500 MHz 300.000 He 3 -32.92 dBm -51.26 dB 12.92d8 2538 MHz 2500 Mz 300.000 Hz 818.98175 MHz -82.12 dBm -100.50 dB 62.12dB
2500 MHz 2538 Mz 300.000 Hz 819.02690 MHz -82.57dBm -100.91 48 6257 dB 2500 MHz 2538 Mtz 300,000 Hz 824,008 84 MHz -3537 dBm -53.75 dB 1537 dB
2538 MHz 7500 MHz 100,000 kiz 820.25753 MHz -58.07 dBm -76.41 dB -45.07 dB et a0 M 10000 kit 824,045 77 MHz 1829 dBm 376748 52948
m & 5
03:09:25 AM  11/15/2024 03:18:20 AM  11/15/2024
s - o o
Rof Laval 3000 03 Offsat 75008 Mode Sweep sa Ref Level 30.00d8m  Offset 7,50 dB Mode Sweep saL
Count 100/100 Count 100/100
1 1 Spectrum Emission Mask 18 Puir
t Chec
20 dbr
10 10
o . " T T T .
T T i |
10 | I t T
! 10 d -
j ‘ I l
N N
w i LS
e d e
-40 s vy . 40 dB pr—— T d————
i T - b
50 4B pra T AR e v T
et
el
CFB16.5 Mz 5005 ps 5 MHz/ Span 15.0 MHz | | c7 821.5 Mtz 5005 pts 5 MHz/ "~ Span 15.0 MHz

2 Result Summar
Center 816.50 MHz

TxPower 18.91dBm
Tx Bandwidth 5.000 MHz

REW 50.000 kz

Center 821.50 MHz Tx Pawer 18.65 dBm

Tx Bandwidth 5.000 MHz

7500 MHz 2538 MHz 100,000 kHz 813.87339 MHz .56 41.47 dB .56 7.500 Mz 2538 Miiz 100.000 kHz 818.926 25 MHz -24.55 dBm -43.20 dB -11.55dB
-2.538 Mz -2.500 Mtz 300.000 Hz 813.99191 MHz -39.58 dBm -58.49 dB 2538 MHz 2,500 MHz 300000 Hz 818.990 78 MHz 4171 dBm 6036 dB -21.71dB
2500 MHz 2538 MHiz : 819.03179 MHz -42.35 dBm 6126 d8 2500 MHz 2538 MHz 300,000 Hz 82403179 MHz -43.97 dBm 6262 dB -23.97 dB
2538 WMHz 7500 Mz 100,000 iz 819.05198 MHz -24.89 dBm -43.80 dB 2538 Mie 7500 Miiz 100.000 ke 824.045 77 MHz 24562 dBm 4327 dB 1162 dB
oty R eeary (N 5
03:08:44 AM  11/15/2024 03:17:39 AM  11/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK Highest MASK

Ref Level 3000 dBm  Offset 7.50 48

Mode Sweep saL RefLevel 30,00 dBm  Offset 75008 Mode Sween s6L
Count 100/100
1 Spectrum Emission Mask 1Rm Avgpwr 1
Limit Chesd FRss
pe20n
20 diew T T T - 20 dbi
10 10
a ‘I i
) |I |
o n \
30 ¢ & o
b b o, e B e ST
e e — " |
0 o, i v 40 dBr e B
. e LY e
50 dBgr——t : 50 b
&0
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CFB21.5 MHz 5005 pts 1.5 MHz/ Span 15.0 MHz

2 Result Summar 2 Result Summa;

Center 816.50 MHz TxPower 20.42dBm REW 50.000 kz

Tx Bandwidth 5.000 MH;

enter §21.50 MHz Tx Pawer 20.35 dBm

Tx Bandwidth 5.000 MHz

REW 50.000 kHz

~7.500 MHz
-2.538 MHz
2500 MHz
2,538 MHz

-2.500 MHz

2538 MHz 100.000 kHz
300.000 Hz
300.000 He

100,000 khiz

538 MHz
7.500 MHz

819.042 66 MHz

03:10:08 AM  11/15/2024

7.500 MHz

2538 MHz

2500 MHz
2538 MHz

2538 Mz
2500 MHz
2538 Mtz
7.500 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

B818.96045 MHz
818.99191 MHz
824.01975 MHz
824.039 55 MHz.

-43.11d8
-63.61 dB
-62.67 dB
-44.63 dB

03:13:22 AM  11/15/2024

TEL : 886-3-327-3456 : ABG-14 of 20

FAX : 886-3-328-4978
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 7.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PRSS

P<200
20 dBnr

10 dBrv

0 dBr / \
-10 dBmr

I \

-30 dBmy W‘W
40 dBm - ‘MJ‘ R
. S

b Aty T,

-60 dBm
_CF 819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.11dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.876 95 MHz -28.37 -51.48 dB -15.37 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.967 83 MHz . -67.81 dB -24.70dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz . -72.96 dB -29.85 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.064 94 MHz -34.23 dBm -57.34 dB -21.23 dB
Ready [ & TR
03,2212 2M _11/15/2024
FR1 n26 / 10MHz / DFT-s-OFDM / QPSK
Lowest MASK / Full RB
Ref Level 30.00 dBm Offset 7.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask @ 1Rm AvgPwr
Limit Chec PASS
P<200
20 dBmr
10 dBn
T AN A MM N
0 dBmr /'M m\
-10 dBm: } t
-20 dBm ‘ m\h
-30 dBm w %
0 dtm — - A . v
-50 dgnft
-60 dBm»
CF 819.0 MHz 5005 pts .0 MHz/

Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz

Tx Power 22.65 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.91014 MHz -28.75 dBm -51.40 dB -15.75 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -44.43 dBm -67.08 dB -24.43 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.03292 MHz -51.18 dBm -73.83 dB -31.18 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.060 80 MHz -32.01 dBm -54.66 dB -19.01 dB
Rey DN <= G0
03-22-E4 AM __11/15/2024
TEL : 886-3-327-3456 Page Number : AB-15 of 20

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 7.50 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Chec PRSS

P<200
20 dBm'
10 dBm

A Ak ke il

0dBm [l la

/ \
I L

!
-30 dBmr k

"‘L\WW
-40 dBnr
50 gt
-60 dBnr
'CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz TxPower 21.54 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.91844 MHz -28.1 -49.73 dB -15.19 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz 65 dBm -65.20 dB -23.65 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.016 74 MHz -53.55 dBm -75.10 dB -33.55dB
5.038 MHz 10.000 MHz 100.000 kHz 824.156 14 MHz -34.03 dBm -55.57 dB -21.03 dB

. 20241715
Ready  [NENNININ s AR

03.23.25 AM_11/15/2024

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100

1 Spectrum Emission Mask © 1Rm AvgPwr

Limit Chec PSS

P<200
20 dBrr
10 dBm

(M Mt five s eon et

0 dBmr A VL

/ \
I \

-30 dBm i \k

40 dBm — A M e P

-60 dBm

CF819.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz

5005 pts .0 MHz/

Span 20.0 MHz

Tx Power 21.13 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.83961 MHz -21.87 dBm -49.01 dB -14.87 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.996 80 MHz -42.95 dBm -64.08 dB -22.95dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -52.84 dBm -73.97 dB -32.84 dB
5.038 MHz 10.000 MHz 100.000 kHz 825.18005 MHz -35.17 dBm -56.30 dB -22.17 dB
Rey DN <= G
03-24-17 AM __11/15/2024
TEL : 886-3-327-3456 Page Number : AB-16 of 20
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 7.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PRSS
P<200
20 dBnr
10 dBr
0 dBrm / = — o e \
-10 dBm

I \
/ |

40 dBm e S
M i
50 dBm,
dBm
CF819.0 MHz

5005 pts 2.0 MHz/

Span 20.0 MHz

2 Result Summary
Sub Block A Center 819.00 MHz TxPower 19.05 dBm

RBW 100.000 kHz
Tx Bandwidth 10.000 MHz

-10.000 MHz -5.038 MHz 100.000 kHz. 813.91429 MHz -31.07 dBm -50.12 dB -18.07 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.981 75 MHz -44.89 dBm -63.94 dB -24.89 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01373 MHz -52.80 dBm -71.85dB -32.80 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -38.02 dBm -57.07 dB -25.02 dB

. 2021115
Ready  [HENENNNN 55 I
03.24:50 AM 11/15/2004

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Reflevel 3000 dBm  Offset 7.50 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask © 1Rm AvgPwr
Limit Chec PSS
P<200
20 dBmr
10 dBm
0 dBr

/ | \
I |

-30 dBmr f

-40 dBmr

-50 gpBriv

-60 dBm

CF819.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz

5005 pts .0 MHz/

Span 20.0 MHz

Tx Power 20.64 dBm RBW 100.000 kHz

Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.959 93 MHz -25.70 dBm -46.34 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.987 77 MHz -43.45 dBm -64.09 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.022 76 MHz -46.30 dBm -66.94 dB
5.038 MHz 10.000 MHz 100.000 kHz. 824.052 51 MHz -28.68 dBm -49.32 dB

-12.70 dB
-23.45dB
-26.30 dB
-15.68 dB
Redy N S

24-11-15
03:25:43

03.25.44 Aw__11/18/5004

TEL : 886-3-327-3456

Page Number 1 AB-17 of 20
FAX : 886-3-328-4978




seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 7.50 oB Mode Auto Sweep

6L Ref Level 30.00dBm  Offset 7.50 4B Mode Auto Sweep 6L
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_ABS_0q2
20 dBor
0
0.dBa 0 dio

10

SPURIOUS_UINE | ABS_002

-20

SPURIOUS_UINE | ABS_002

03:20:27 MM 11/15/2024

30 -30
40 dbm | [ 40 e ‘
50 I T ) I |
I — L R I e g A i || e T mamees M e g PR
60 60 ﬂ
-l
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 768.51589 MHz -63.34 dBm -50.34 dB 30,000 MHz 809.000 MHz 100.000 kHz 770,982 58 MHz -63.31 dBm -50.31 dB
829.000 MHz 1.000 GHz 100.000 kHz 863.08460 MHz -53.52 dBm 4052 dB 629.000 Mz 1.000 GHz 100.000 kHz 864.15309 MHz -53.57 dBm 4057 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.44344 GHz -38.02 dBm -25.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 245094 GHz -38.50 dBm 5.50
3.000 GHz 7.000 GHz 1.000 MHz 6.48105 GHz -52.21 dBm -39.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50425 GHz -52.36 dBm -39.36 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49906 GHz -52.67 dBm -39.67 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49406 GHz -52.58 dBm 39.58
sy R & ey 2 e

03:21:30 A 11/15/2024

Highest Channel

Ref Level 30.00dBm  Offset 7.50 oB

Mode Auto Sweep

SPUR|OU'S_LINE_ABS_0d2

Line
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002
-20

03:18:25 A 11/18/2024

-30
40 dBm ‘
-50 T
|| s \ — P il e PSR
60
41||
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summar
30000 Mz 809,000 MHz 100.000 kHz 773.49256 MHz -63.62 dBm -50.62 dB
829.000 MHz 1,000 Gt 100000 kHz 864.92239 MHz 5432 dBm 413248
1.000 Gz 3000 Gtz 1.000 MHz 245844 GHz 37.70 dBm 2470 d8
3000 GHz 7.000 GHz 1.000 MHz 650385 GHz -52.30 dBm 393048
7.000 Gtz 9.000 GHr 1.000 Mt 7.49706 GHz -52.66 dBm -39.66 dB

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0026
40 Normal Voltage 0.0043
30 Normal Voltage 0.0046
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0016 PASS
-10 Normal Voltage 0.0013
-20 Normal Voltage 0.0038
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0046
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.
TEL : 886-3-327-3456 Page Number : AB-19 of 20

FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5 ppm
Temperature Voltage
(*C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043
40 Normal Voltage 0.0028
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0052 PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0042
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0000
20 Minimum Voltage 0.47
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.
TEL : 886-3-327-3456 Page Number : AB-20 of 20

FAX : 886-3-328-4978



seanran cas. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
824MHz 4.24 4.74 5.78 6.18 PASS

Mode FR1 n26 / 20MHz / DFT-S OFDM

Mod. 256QAM Limit: 13dB
RB Size Full RB Result
824MHz 6.96 PASS

TEL : 886-3-327-3456 Page Number 1 A7-1 of 13

FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB
Pl/2 BPSK

RefLovel S000dBm Offset 75048 = AnBW 30 Mz RefLevel J0000Bn Offict 75008 = AnBW 20 Mz
- A 2000 Mess Time 65 ms st 5008 Meas Time 65 ms
1 CCOF wF
1
® -
v 1 +
\ ¥
| 1
1E04 - 108 :
i i
b |
] ]
| |
‘ i\
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE
2 Result Summ: Samples: 130000
- 23.40 dBm. 2812 dBm 47248 134 d6 358 db 424 9B 45498
e L
04:02:32 A 13/15/2028

Mean Pwr + 20.00d8
2 Result Summ, Samples: 130000
= 22.92 dBm 28.08 dBm 5.15dB 240 d8 416 dB 47448 498 d8

04:02:53 MM 11/15/2024

[
RefLovel S000dBm Offset 75048 = AnBW 30 Mz RefLevel J0000Bn Offict 75008 = AnBW 20 Mz
- A 3000 Meas Time 65 ms - an 3008 Meas Time 65 ms
1CCoF 153 View
— —— s
= 3 1E- e =
®
1E -
i i
1E04 - 1604 }
L i
i {
Gt oMb Bhean Pur + 20,00 d || [GFEZLOMFE
2 Result Surmmi Samples: 130000
- 21.88 dBm. 28.17 dBm 6.29 dB 2.90 4B 45448 5.78 dB 608 dB
— :
04:03:13 A 13/15/2028

04:03:34 AM 11/15/2024

|
256QAM

Mean Pwr +20.00 48
2 Result Summ: Samples: 130000
= 21.50 dBm 28.21 dBm 6.70 dB 258.d8 5.6 dB 61848 6.50d8
mn A MRE

RefLevel 3000 B Offset 7,505 = AnBW 20 MiHiz
- A 3008 MessTime 6.5 ms.
1 CCDF

/
/ |
]

(CF824.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.49 dBm 27.67 dBm 818d8 3.02 b 53048 6.96 9B 77448

04:03:56 AM 11/15/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-2 of 13



seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824MHz 5.13 9.81 14.51 19.48
Mode FR1 n26 : 26dB BW(MHz) /| CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 5.40 5.20 10.77 10.22 15.31 15.26 20.76 21.67
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824MHz 5.18 5.21 10.12 10.20 15.24 15.30 21.26 20.49
TEL : 886-3-327-3456 Page Number : A7-3 of 13

FAX : 886-3-328-4978




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

20 b H1 12,140 dim 1 0.8 a8
0 b S 13800 ks
f"""‘ 1
10 T T
e | !
.y
I 3
|

i
L Mot e s
Wy LAERLT (P e

L

R

|CF 824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz

04:01:43 AM 11/15/2024

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz RefLevel 30,00 B Offset 7.5008 = REW 100 kHz

= A 3108 SWT 101 ms ® VBW 300kHz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

56 iy
20 dm o asaet]| |20 dom o)
H1 14,455 dBm 540800 MK H1 15.475 diim 5.208 00 MHz|

© P © sl

| ‘ '
. \ \ . | \

’ ] J
10 dBm : 10.d6m '

Mg

TR e Pyl o e T e

|CF 824 0 Wz 0001 ps 0 MHz/ Span 40.0 MHz | | [CF824.0 MHz 10001 pts 0 MHz/ Span 40.0 MHz
[ ] 5, IS PRI

04:01:14 AM 11/15/2024 03:59:52 AM 11/15/2024

64QAM 256QAM

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep - an 3008 SWT 10,1 ms = VBW 300 kHz _ Mode Auto Sweep

H1 14.860 diim 5.184.00 MHz| 5.21600 MHz|
0 sty - 41 10,813 B
| " [ e
|
o dtr ’ | o dtr I‘
1 \ |
2 B HZ AT 140 ; 10 B

bkt e T | Y — L e e

G 5240 Wiz 0001 pts TRl Span 40.0 Wiz || [CF824.0 Mz 0001 ps 5 i) Span 40.0 Wiz
P ] 5 TS PRI

03:59:25 MM 11/15/2024 03:58:03 AM 11/15/2024

TEL : 886-3-327-3456 Page Number 1 A7-4 of 13
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

- an 3008 SWT 101 ms @ VBW 1wz Mode Auto Swesp
Tatim
FLESIY S vy
10 f +
]
|
0 dbe |
12779 dbr i
10 w{
,
1L M MU.M
| v
A
N" \W\'Jv i
J e ™
|CF 824.0 MHz 10001 pts 0 MHz/

03:46:48 MM 11/15/2024

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz Ref Level 30,00 B Offset 7.5008 = REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

10.780.00 Mz . 10.22000 M

' i 8 d .
Ao, bt Wndenst
10 P il | " w
| |
| \ | |
0 dbir 0 dbir r
10 dbm 10 dm

M e

|CF 824 0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz | | [CF 824 .0 MHz_ 10001 pts. 0 MHz/ Span 50.0 MHz
03:47:17 A 13/15/2028 03:55:41 AM 11/15/2028

64QAM 256QAM

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

- A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
0 ) e Subtica M, m 111,348 diim
: pr=— v
| | { |
0 e o i 0 e . .
1 1
10 dom e 10 dom
. (
1'% IN
\
jﬂ’} i, 4
" — o
GFE2a0MHz 70001 pts Qe Span iz || [Fazaa e 70001 pis 0 MR/ Span
" i Y - " i Y
03:56:09 A 31/15/2028 03:57:36 A 33/25/2028

TEL : 886-3-327-3456 Page Number 1 A7-5 of 13
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB
Pl/2 BPSK

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

20 dgr 1 18570 d ot 91828
o P o AnAAN 1451400 MHz
|
0
1
. ‘ \i
{ X
10 din ! :

fw ‘ Wy

|CF 824.0 MHz 10001 pts 0 MHz/ Span 60.0 MHz

03:45:23 MM 11/15/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB
QPSK 16QAM

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

35 gl
628800 Wi
20 dBrw DI} 036 68 | |20 dBow 023} 0.53 ¢
1 14,848 debn 1531800 MH W, n
0 asi i = kil n PP b "‘W\’"\l
o I | o b ; |
\ | !
| | i
10 d8m 1118 B % 024
/ i\ . \N
itk 4 ,Ij T WPTOTY oY W“"j ;"
|CF 824.0 MHz_ 10001 prs 0 MHz/_ Span B0.0 MHz | | |CF 824.0 MHz 10001 pts 0 MHz/ Span B0.0 MHz
Mesi ERERNENER & FOUE Hesic NRERNENER o
03:44:58 A 11/15/2028 03:43:33 A 11/15/2028

64QAM 256QAM

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

6800
B 261 a8
1530000 Mz

f v s o NIr sl ¥
0.t ﬂ { 0.t | \
ot : ‘ ! Toute ,’ ;
' B 1

(8240 MHz 70001 pis 0 Mz Span 60.0 Mz || [GF824.0 MHz 70001 pis 0 MHz/ Span 60.0 Mz

03:43:06 MM 11/15/2024 03:41:44 AM 11/15/2024

TEL : 886-3-327-3456 Page Number 1 A7-6 of 13
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.5008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

15,081 00 Mz

N

(GFa24.0MHz 0001 pts.

03:37:37 MM 11/15/202%

0 Mz Span 70.0 Mz
T s, 201115

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.5008 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2 Mtz Mode Auto Sweep

Ref Level 30,00 B Offset 7.5008 = REW 500 ke
= A 3008 SWT 101 ms = VBW 2tz Mode Auto Sweep

Dap)f 80 a8{ | | 20 o
~ 20.75200 Mz 16,560 il

hun

\ ST T

(GF824.0 MHz. 70001 pts

03:38:05 AM 11/15/2024

10 M2/

ke Span 70.0 MHz | | [CF824.0 Mz 10001 pts
mmnn R

03:39:27 MM 11/15/202%

Span 70.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 7.5008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2wtz Mode Auto Sweep

Ref Level 30,00 B Offset 7.5008 = REW 500 ke
- an 3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

(GFa24.0MHz 0001 pts.

03:39:53 MM 11/15/2024

0 MHz/

0 Mz Span 70.0 Mz || [GF824.0MHz 10001 pts
T s, 201118

03:41:16 AM 11/15/2024

Span 70.0 WAz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Occupied Bandwidth

Mode FR1 n26 : 99%0BW(MHz) / DFT-S OFDM
BW SMHz 10MHz 15MHz 20MHz
Mod. Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK Pl/2 BPSK
824MHz 4.48 8.95 13.44 18.02
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
824MHz 4.52 4.54 9.29 9.29 14.13 14.14 18.98 19.06
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
824MHz 4.51 4.51 9.27 9.32 14.17 14.11 19.06 19.13
TEL : 886-3-327-3456 Page Number : A7-8 of 13
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG402225C

FR1 n26 / 5MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

e - s =

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

0
20
0 S/
N |
(F824.0 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 825109 MHz 1891 dBm Occ Bw 428448453 MHz

m 1 217489 MHz 12.19 dim Oce Bw Centroid B23.891 146,175 MHz

i 1 826,233 39 MHz 1166 dgm Oce B Freq Offset 8853824 676 kHe

04:02:11 AM 11/15/2024

FR1 n26 / 5MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

e - s B v - B

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
= an 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep = an 3008 SWT_1.01ms = VBW 300 kHz _ Mode Auto Sweep
h I

25 gl
25 76800 Wz
»
0 = S - 0 S - = -~ -
0 0
/ \
J .
s -
o
E 30
[FETS 001 prx [T Span 10.0 Wiz || |7 524.0 Wi 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 825,908 MHz 14.02 dBm Oce 4525626269 MHz W 1 825.768 MHz 15.28 dBm Qcc B 4.581791959 MHz
m 1 82174258 Mz 881 dim Occ s Centroid 824,005 136 575 MHz m 1 82172822 Wiz B8 diim Oce B Gentroid 823999 112 154 Mz
¢} 1 826268 21 MHz £.06 dBen Oce Bw Freq Offset 5358575 062 kHe ¢} 1 82627001 MHz 5.21 dbem Occ Bw Freq Offset -$87.806 465 387 H

04:00:47 AM  11/15/202% 04:00:20 AM 11/15/2024

64QAM 256QAM

e - s B v - B

RefLevel 30,00 B Offset 7.5008 = REW 100 kHz RefLevel 30,00 B Offset 7.5008 = REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep = an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep
h iad Bandwidth

071 dbim
525,636 00 Mz 52416000 Mz
n . »
1 - = - e - e 1 - - — - T
o - - o -
N
i . 4 ‘.‘\
1 Al T r
i AU "
Lo il T A
4 = I ] IO
(7 820 e 001 e 0 Mz Span 10.0 MHz | | [CF 8200 Mz 001 pes 0 Wb Span 10.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 825,638 MHz 1489 dBm Oce B 451218735 MHz mi 1 82416 MHz 10.71 dém [T 4515769019 MHz
n 1 82173566 MHz 741 dbm Occ B Centroid B23.991 754 608 MHz n 1 82172056 MiHz 562 dim Gec B Gentroid B23.578446 104 MHz
n 1 $26.247 85 MHz 7.75 dim Oce Bw Freq Dffset 8245 392 176 kHz ¥ 1 £26.236.33 MHz 5.02 dim Occ Bu Freq Offset 21553 896 196 kHz
weeies EREINENER N TR ] L

8 M 11/15/2024 03:58:30 AM 11/15/2024

TEL : 886-3-327-3456 Page Number 1 A7-9 of 13
FAX : 886-3-328-4978



seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 10MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

ST 1,015 @ VBW 1ty Mode auno swesp
"
W
»
® i
|
) \
7
",
o #
A ol )
RIS Tt S Sz
2 Marker T
[ 1 821.562 MHz 18.11dBm Oce iw 8958969 254 MHz
N i #1975 M T77dim D Centoid 523807863 171 Mt
o H 8262873 e 1207 d8m O req Oifter 192 136829197 st
e o :

03:46:22 AM 11/15/2024

FR1 n26 / 10MHz / CP OFDM / 824MHz / Full RB

QPSK 16QAM

1 B

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

Ref Level 30,00 B Offset 7.5008 = REW 200 kHz

03:56:38 MM 11/15/2024 03:57:07 MM 11/15/202%

- At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep - At 3005 SWT 101 ms = VBW Mtz Mode Auto Sweep.
" I
I 18 dtm
250590 Wt
2
0 e el s It I . y -
0 ,‘ 0
] " "
X L F- T 1o} .
L B, Ay
o ool [l N P P !
[T 001 pis S Span 0.0 Wik || cF 828 0 e 001 pis () Span 300 Nz
2 Marker Table 2 Marker Table
i 1 826,517 MHz 1862 dBm O 9299301337 MHz i i 25,009 MHz 1464 dBm Occtw 9.296 328626 MHz
n 1 19,3508 Mia 250 dom Oce B Centroid B24,000.430404 M n 1 8193536 Mz .77 dim Occ B Centroid B24,001 722674 M
¢} 1 828,650 1 MHz 889 dBen Oce Bw Freq Offset 430403712511 He ¢} 1 828,649 9 MHz 9.77 dbm Oce Bw Freq Offset 1.722 633 985 kHz
" e W
6 AM 11/15/202% 03:55:18 AM 11/15/2024
RefLevel 30000bm  Oftset 75008 = REW 200Kz RefLevel 30000bm  Oftset 75008 = REW 200Kz
SWT 101ms e VBW 1w Mode Auto Sweep - s X0 SWT 101 @ VEW 1wz Mode Auto Sweep
0 1 wd Bandwidth 1 w
i =
23481 0 23081 0
2 ' 2
0 e ke hd - - 0 - S =
| \ / \
o 7 : ] T
i
.- Y i
[T 001 pis S Span 0.0 Wik || cF 828 0 e 001 pis () Span 300 Nz
2 Marker Table 2 Marker Table
i 1 823,481 MHz 1851 dBm O 9276775906 MHz i i 823,081 MHz 11.27 dBm Occtw 9325180266 MHz
n 1 8193522 Mz 289 dim O o Centroid B23.389587 543 M n 1 8193339 Mz 58.d8m Occ B Centroid 823,396 456,273 M
0 i BT e 5.1 i O B Frea Offet 10412157 304 iy 0 i 08,650 s 767 g Occ B Frea Offset 3543 726 655 e
" e [

TEL : 886-3-327-3456 Page Number
FAX : 886-3-328-4978
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 15MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

- s 35 SWT 101 ms = VEW 1wz Mode Auto Sweep
0 n
o
0
0 !
|
\
o
,
I
1
Nl 'lrﬂ, L .
(IR 001 prs ST Span 30.0 Mz
2 Marker Table
Wi i 827,021 Mz 18.58 dBm [ 1382671637 MHz
n 1 ‘15326 Wiz 1243 dim Occ i Centroid 823,549 90158 Wiz
o ' 8303727 Wbz 1250 dgm OB Freq Offset 350 609 801 308 ke

03:45:50 AM 11/15/2024

FR1 n26 / 15MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

1 Spactrum

Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 B Offset 7.5008 = REW 300 kHz

- At 3008 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz Mode Auto Sweep
3 I
W[ 1488 dbm W[ 1586 dbm
8260280 Wz 828.7050 e
2 2
. . . I P s
10 = R 10
f
0. 0.
i, 4
LV
y Ly
GazoNE ot pte Gz Span 30.0 Wiz || (G824, Mz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
] 1 826.028 MHz 13.89 6Bm 14136 389 306 MHz ] I 828.705 MHz 15.86 dBm Qe Bur 18146 294837 MHz
n 1 8169178 Mz 10.14 dim Occ B Centroid 82158602771 Miz n 1 816.935.2 Wiz 1035 dBim Occ B Centroid B24.008.395 179 Mz
¢} 1 £31.054 2 MHz 11.59 déen Oce Bw Freq Offset 13.972 289 837 kHz ¢} 1 831.0815 MHz 11,02 dben Occ Bw Freq Offset 8395178912 kHe
03:44:27 MM 11/15/2024 03:44:00 AM 11/15/2024
RefLevel 3000 B Offeet 75008 KW 300z RefLevel 3000 B Offeet 75008 KW 300z
SWT 101 ms ® VBW 1Mz Mode Auto Swesp - e 3009 SWT 1.01ms ® VBW 1Mz Mode Auto swesp
h 1 wd Bandwidth
i
2 2
10 S \ 10 _ il
o ! L o
Wiy f
=i i
. I
o — v
GazoNE ot pte Gz Span 30.0 Wiz || (G824, Mz 0T s ) Span 30.0 M
2 Markes Toble 2 Markes Toble
] 1 825.139 MHz 14.77 6Bm Occ 12179007609 MHz ] I 827.297 MHz 11.41 dBm Qe Bur 18114122531 MHz
n 1 816901 3 iz 1005 dim Occ B Centroid B23.5%0872 486 M n 1 8169392 iz 660 dim Occ B Centroid B23.596.280 113 M
n ' 8310804 Mz 11,04 dém Occ B Freq Offset 5127514 383 ki n ' 8310533 iz 722 dim Occ B Freq Offset 3719886 681 kb

03:42:39 MM 11/15/2024

e ENEEEER e

03:42:11 MM 11/15/2024
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n26 / 20MHz / DFT-S OFDM / 824MHz / Full RB

Pl/2 BPSK

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 500 kHz
SWT 101 ms ® VBW 2wtz

h

Mode Auto Sweep

T

(F824.0 MHz 1001 prs 0 MHz/ Span 40.0 MHz
2 Marker Table

M 1 827.916 MHz 18.73 dBm Occ Bw 18.020732826 MHz

m 1 814,438 MHz 13.93 dim Oce Bw Centroid B23.434 365 6B5 MHz

i 1 8324507 MHz 1340 d8m Oce B Freq Offset 555,630 315 464 kHz

03:37:10 MM 11/15/2024

FR1 n26 / 20MHz / CP OFDM / 824MHz / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 500 kHz

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 500 kHz

- A 3005 SWT_101ms @ VW 2MHz _Mode Auto Sweep e 3008 SWT 1.01ms ® VBW 2wz Mode Auto Sweep
h I
Wil1] 1657 dbem
$305930 M
»
T NP e ~ S
o : o ]
{ /
o - o ¢ -
M .

e

Y TV

e

1001 prs

Span 40.0 MHz

(F824.0 MHz
2 Marker Table
M 1 824.839 MHz
m 1 814,457 1 MHz
n 1 8334796 MHz

16.45 dBm Oce B

11.29 dim
1143 dgm

Occ B Centroid
O B Freq Offset

18.982 507 419 MHz
23,888 391 375 MHz
1,608 625 398 kHy

1001 ps

Span 40.0 MHz

(F824.0 MHz
2 Marker Table
M 1 830593 MHz
n 1 814,464 7 MHz
n 1 833,531 MHz

16.57 dBm
11.20 dim
11,05 dBm

Oce B
Gcc B Gentroid
Occ B Freq Offset

19.066 355037 MHz
B23.897 30407 MHz
2169 592 535 kHy

03:39:32 MM 11/15/2024

03:39:00 AM 11/15/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 B Offset 7.5008 = REW 500 kHz

SWT 101 ms ® VBW 2wtz
h

Mode Auto Sweep

ultiView Spactrum

RefLevel 30,00 B Offset 7.5008 = REW 500 kHz
- an 308 SWT 1.01ms ® VBW 2wz
iad Bandwidth

Mode Auto Sweep

» : »
0 ; r 0 -

/ \ |
o o 2

\
! | \
e » iy
A Ui
Y il S
bt e il oty e
G saoe oot s Span oo | | szt o oot s Spanicgie
2 e Tt 2 e Tt
M 1 828.915 MHz 16.25 dBm Occ Bw 19.061 083578 MHz M 1 826.917 MHz 12.69 dBm Oce B 19.137671 642 MHz
i i 104184 Mie T2940m O Centroid E225nasER 318 e i i 10373 6 Mie BT0din O Contoid 23502 128281 e
i : 553795 e Visdtm  Occimig it v e o ke i : 553511 Sme Tiodim  Occ o eeg Oer s 1258 e

03:40:21 AM 11/15/2024

03:40:49 MM 11/15/2024
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

Frequency Stability
Test Conditions FR1 n26 (BPSK) / 824MHz Limit
Temperature Voltage BW 20MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0010
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0017 PASS
-10 Normal Voltage 0.0028
-20 Normal Voltage 0.0014
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0013
Note: Normal Voltage = 3.8 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.2 V.
TEL : 886-3-327-3456 Page Number : A7-13 of 13
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seanran cas. FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n41

Peak-to-Average Ratio

Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.98 4.62 5.58 5.92 PASS
Mode FR1 n41 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.38 PASS
TEL : 886-3-327-3456 Page Number 1 A8-1 of 65
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG402225C

FR1 n41/ 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset  B.50d5 = AnBW 20 MKz

RefLevel 30,00 0B Offset

8508 = AnBW 20 MHz

- A Wan MessTime  1ms - At a8 MeasTime  Tms
TRGFP

1 CCDF [E ]

= ===

1602 < 1E0;

%
b 1
| |

TE04: \ 1604, I‘
1E ‘
|CF 2.59299 GHz Meean Pwr + 20.00 dB | | |CF2.59299 GHa Mean Pwr + 20.00 dB

2 Result Summ, Samples: 20000 |
= 25.56 dBm 30.38 dBm 4.81 dB 2304d8 400 dB 462 4B 482 d8

2 Result Summs Samples: 20000
- 26.07 dBm 30.32 dBm 425 d8 154 4B 3.4 4B 398 4B 430

- [
05:39:35 AM  11/13/2024 05:30:54 AM 11/13/2024
Ref Level 3000 dBm  Offset B50dE * AnBW 20 MHz Ref Level 3000 aBm  Offset 85005 = AnBW 20 MHz
- A M08 MessTime 1ms - Att 3008 MessTime 1ms
ThGF> ThgiFp
1 CCDF 15a View 1 CCDF 15a View
102 . 1E0:
;
ok L tos L
] :
| i
I ‘
|
(G 259299 GHr Whean Pur + 20,00 d || [GF 259299 GHx Miean Pwr 30,0008

2 Result Surmmi Sarmples: 20000 2 Result Summs Samples: 20000 I
24.60 dBm 30.49 dBm 5.89 dB 2.76 dB 47048 558 dB 58248 = 24.17 dBm 30.46 dBm 6.29 dB 2.50 dB 4.86 dB 592 dB 5.28 dB
e L ULE < # Mo i ) et
05:31:18 AM 11/13/2024 05:31:34 AM 11/13/2024
RefLovel S000dBm Offset 8508 = ABW 30 Mz
- an 0@ MessTme 1ms
ThGF>
i
TEQ2:
V‘.
1E08
i
1 ‘
|
|CF 2.59289 GHz Mean Pwr + 20.00 dB.

2 Result Summs Samples: 20000
- 21.96 dBm 29.18 dBm 72248 3,00 B 5.24 4B 6388 6860
[ ]

05:31:55 AM 11/13/2024

TEL : 886-3-327-3456
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seanron 05 FCC RADIO TEST REPORT

Report No. : FG402225C

26dB Bandwidth

Mode FR1 n41 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 25MHz 30MHz 40MHz 50MHz 60MHz
Mod. Pl/2 BPSK | PI/2 BPSK | PI/2 BPSK | Pl/l2 BPSK | Pl/2 BPSK | PI/l2 BPSK | Pl/2 BPSK | PI/2 BPSK
Middle CH 13.23 16.19 23.89 - 33.22 43.25 50.20 65.05
BW 70MHz 80MHz 90MHz 100MHz
Mod. Pl/i2 BPSK | PI/2 BPSK | PI/l2 BPSK | Pl/2 BPSK
Middle CH 70.70 82.49 94.14 103.20
Mode FR1 n41 : 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 25MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.07 12.17 17.55 19.23 24.90 23.73 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.46 13.43 17.81 18.09 24.66 24.61 - -
BW 30MHz 40MHz 50MHz 60MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 33.02 34.74 43.59 44 .37 52.85 52.42 66.10 66.37
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 33.50 33.55 44.20 44.29 53.37 52.53 64.90 65.38
BW 70MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 75.85 75.53 83.84 83.61 93.80 96.22 104.14 106.00
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 73.21 75.05 83.82 82.15 96.74 94.29 106.05 103.86
TEL : 886-3-327-3456 Page Number : A8-3 of 65
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